42" & 47" Vertical Short Filter

42" 21/2" Connections Code: 06804
47" 3" Connections Code: 06805

A

B
6
7

9
5

4

8
3

2

1
C

41 42 43

44

G (for 42")

45

46 47

48

D(*)

49

50
51
52

32

30

33

31

34
35 36
38

10

11

12 12

14

(*) Drawing
shows only
47" model

15

16

37

17
18

39

19
20
23

21
13

24

22

25
E

26
27
28
29

130

F (for 47")
40

42" & 47" Vertical Short Filter
42" 21/2" Connections Code: 06804
47" 3" Connections Code: 06805

ITEM

PART no

DESCRIPTION

quan.
42"

ITEM

PART no

DESCRIPTION

47"

quan.
42"

47"

A

06804-3050

Lid assembly

1

1

23

724R0540060

O-ring 54x6

1

1

B

06804-3070

PressurE gauge assembly

1

1

24

00496R0501

3/8" Purge nozzle

1

1

C

06804-4030

Diffuser assembly for 42"

1

-

25

16719

2" Union nut

1

1

C

06805-4030

Diffuser assembly for 47"

-

1

26

723R0140040

O-ring 14x4

1

1

D

06804-4040

Lateral assembly for 42"

1

-

27

00496R0502

3/8" Drain nut

1

1

D

06805-4040

Lateral assembly for 47"

-

1

28

724R0130030

O-ring 13x3

1

1

E

06804-3020

Sand drain

1

1

29

00648R0200

Drain plug

1

1

F

06805-3010

3" Port kit for 47"

-

1

30

70101R10060

Bolt M10x60

-

4

G

06804-3010

2 1/2" Port kit for 42"

1

-

31

70101R10065

Bolt M10x65

-

2

1

723R4140120

Cover o-ring

1

1

32

721R0089019

O-ring 8.9x1.9

-

6

2

00473R0103

Filter lid

1

1

33

074206032

3" Port

-

1

3

70138R12000

Washer

16

16

34

00546R0202

3" Gasket

-

2

4

70121R12000

Nut

16

16

35

00546R0201

Flange ring

-

1

5

00545R0212

Plastic nut cap

16

16

36

6116090

3" Pvc pipe

-

1

6

07135R0305

Pressure gauge

1

1

37

70119R10000

Stainless washer

-

6

7

00555R0401

Pressure gauge tee

1

1

38

NM10NY-SS

Nut M10

-

6

8

00470R0319

Pressure gauge o-ring

1

1

39

00545R0307

Nut cap

-

6

9

00648R0200

Pressure gauge plug

1

1

40

203080

3" Flange

-

1

10

30777

Lateral 1 1/2" (225 mm)

4

4

41

70101R10055

Bolt M10x5

6

-

11

30780

Lateral 1 1/2" (360 mm)

6

4

42

721R0089019

O-ring 8.9x1.9

6

-

12

30781

Lateral 1 1/2" (425 mm)

-

6

43

74064032

21/2" Port

1

-

13

00687R0101

Base

1

1

44

599023

Pvc fitting

1

-

14

70101R10060

Bolt M10x6

6

6

45

00545R0305

Gasket 2

2

-

15

721R0089019

O-ring 8.9x1.9

6

6

46

00545R0303

Bulkhead flange

1

-

16

74064032

21/2" Port

1

1

47

723R0700050

O-ring 70x5

1

-

17

00545R0305

21/2" Gasket

2

2

48

00545R0304

Adapter 75-63

1

-

18

00545R0303

Bulkhead flange

1

1

49

00545R0302

Union 90

1

-

19

70119R10000

Stainless washer

6

6

50

70119R10000

Stainless washer

6

-

20

NM10NY-SS

Nut M10

6

6

51

NM10NY-SS

Nut M10

6

-

21

02092

2 1/2" Nipple male

1

1

52

00545R0307

Nut cap

6

-

22

00469R0316

Bulkhead flange

1

1

131

42" & 47" Vertical Filter
42" 3" Connections
47" 3" Connections

Code: 06682 (Standard) - Code: 07782 (Deep Bep)
Code: 06680 (Standard) - Code: 07780 (Deep Bep)

I

A

B
9

6

10

7
8

11

65

62
5

4
3

66

63

2

67
68

64

69

1
C

51

53

52

54
55

56

H

57

59
61

D(*)
58

12
(*) Drawing
shows only
47" model

13

35

14 14

36

60

G (for 42")
37 38

39

40 41

15

43

42

44 45
46

16
17
18

21
19

20

E

22

25

47
48
49

27
29

50

31

F (for 47")

32
23

33

24
26
28

132

30

34

42" & 47" Vertical Filter
42" 3" Connections
47" 3" Connections

Code: 06682 (Standard) - Code: 07782 (Deep Bep)
Code: 06680 (Standard) - Code: 07780 (Deep Bep)

item

part no.

description

quan.
42"

47"

A

-

Lid assembly

1

1

B

AP-075-KIT

Air purge 3/4"

1

1

ITEM

PART NO.

DESCRIPTION

30

NM10NY-SS

Nut M10

31

00687R0301
70139R10000

QUAN.
42"

47"

-

6

Sand drain cap

-

1

Washer

-

6

70121R10000

Nut M10

-

6

C

06682-4030

Diffuser assembly for 42"

1

-

32

C

06680-4030

Diffuser assembly for 47"

-

1

33

D

06682-4040

Lateral assembly for 42"

1

-

34

00545R0307

Plastic nut cap

-

6

D

06680-4040

Lateral assembly for 47"

-

1

35

70101R10060

Bolt M10x6

6

-

E

water drain .75

Water drain 3/4"

1

1

36

721R0089019

O-ring 8.9x1.9

6

-

F

sand port 4"

4" Sand drain for 47"

-

1

37

74064032

21/2" Port

1

-

G

06804-3020

2 1/2" Sand drain for 42"

1

-

38

00545R0305

21/2" Gasket

2

-

00545R0303

Bulkhead flange

1

-

H

port kit 3"

3" Port kit

1

1

39

I

00730

Pressure gauge

1

1

40

70119R10000

Stainless washer

6

-

NM10NY-SS

Nut M10

6

-

02092

2 1/2" Nipple male

1

-

1

723R4140120

Cover o-ring

1

1

41

2

00473R0103

Filter lid

1

1

42

3

70138R12000

Washer

16

16

43

00469R0316

Bulkhead flange

1

-

4

70121R12000

Nut

16

16

44

724R0540060

O-ring 54x6

1

-

5

00545R0212

Plastic nut cap

16

16

45

00496R0501

3/8" Purge nozzle

1

-

46

16719

2" Union nut

1

-

6

02579

Valve

1

1

7

014140601

Nut

1

1

47

723R0140040

O-ring 14x4

1

-

00496R0502

3/8" Drain nut

1

-

724R0130030

O-ring 13x3

1

-

8

074065012

Gasket

1

1

48

9

04659R0603

O-ring

1

1

49

10

00545R0204

Washer

1

1

50

00648R0200

Drain plug

1

11

00473R0409

Air/water purge fittING

1

1

51

70101R10060

Bolt M10x60

4

12

30777

Lateral 1 1/2" (225 mm)

4

4

52

70101R10065

Bolt M10x65

2

2

13

30780

Lateral 1 1/2" (360 mm)

6

4

53

721R0089019

O-ring 8.9x1.9

6

6

14

30781

Lateral 11/2" (425 mm)

-

6

54

074206032

3" Port

1

1

00546R0202

3" Gasket

2

2

00546R0201

Flange ring

1

1

15

00473R0407

Air/water purge cap

1

1

55

16

00473R0409

Air/water purge fittING

1

1

56

17

074065012

Gasket

1

1

57

6116090

3" Pvc pipe

1

1

18

00545R0204

Washer

1

1

58

70119R10000

Stainless washer

6

6

19

01414R0601

Nut

1

1

59

NM10NY-SS

Nut M10

6

6

20

02579

Valve

1

1

60

00545R0307

Nut cap

6

6

21

04659R0603

O-ring

1

1

61

203080

3" Flange

1

1

00729R0003

Pressure gauge panel body

1

1

00648R0200

Pressure gauge plug

2

2

22

00687R0101

Base

1

1

62

23

70101R10100

Bolt M10x1

-

6

63

24

721R0089019

Gasket 8.9*1.9

-

6

64

01413R0200

Pressure gauge fitting

2

2

25

00687R0302

Port

-

1

65

00730R0001

Pressure gauge

2

2

26

00687R0303

Gasket

-

1

66

00555R0401

Pressure gauge tee

2

2

27

773R0950050

O-ring

-

1

67

00470R0319

Pressure gauge gasket

2

2

28

00546R0201

Flange ring

-

1

68

00729R0006

Pressure gauge fitting

2

2

6

69

00729R0002

Clear tubing

2

2

29

70119R10000

Washer

-

133

47", 55" & 63" Vertical Filter
47" 4" Connections
55" 4" Connections
63" 4" Connections

Code: 06683 (Standard) - Code: 07783 (Deep Bed)
Code: 06681 (Standard) - Code: 07781 (Deep Bed)
Code: 06632 (Standard) - Code: 07732 (Deep Bed)

A
b

H
9

6

5

4

7

52

49

10

53

50
11

8

54

2

3

55

51

1

56

C*

39 40 41
37 38
42

43 44 45

D*

46

G
47
48

27

15
12 13 14 15 16
(*) Drawing
shows only
63" model

29

33

17

34

18
57

31

19
20

23
21 22

25
24

E

134

35
26

28

30

32

36

F

47", 55" & 63" Vertical Filter

PART no.

DESCRIPTION

QUAN.

ITEM

47"

55"

63"

PART NO.

DESCRIPTION

QUAN.
47"

A

-

Lid assembly

1

1

1

25

70101R10100

Bolt M10x1

6

B

ap-075-kit

Air purge 3/4"

1

1

1

26

721R0089019

Gasket 8.9*1.9

6

55"

63"

6

-

-

C

06683-4030

Diffuser assembly for 47"

1

-

-

27

00687R0302

Port

1

1

-

C

06681-4030

Diffuser assembly for 55"

-

1

-

28

00687R0303

Gasket

1

1

-

C

06632-4030

Diffuser assembly for 63"

-

-

1

29

773R0950050

O-ring

1

1

-

D

06683-4040

Lateral assembly for 47"

1

-

-

30

00546R0201

Flange ring

1

1

-

31

70119R10000

Washer

6

6

-

D

06681-4040

Lateral assembly for 55"

-

1

-

D

06632-4040

Lateral assembly for 63"

-

-

1

32

NM10NY-SS

Nut M10

6

6

-

E

water drain.75

Water drain 3/4"

1

1

1

33

00687R0301

Sand drain cap

1

1

-

F

sandport4"

4" Sand drain for 47" & 55"

1

1

-

34

70139R10000

Washer

6

6

-

F

sand port 6"

6" Sand drain FOR 63"

-

-

1

35

70121R10000

Nut M10

6

6

-

G

port kit 4"

4" Port KIT

1

1

1

36

00545R0307

Plastic nut cap

6

6

-

H

00730

Pressure gauge

1

1

1

25

70101R10100

Bolt M10x1

-

-

8

1

723R4140120

Cover o-ring

1

1

1

26

721R0089019

Gasket 8.9*1.9

-

-

8

2

00473R0103

Filter lid

1

1

1

27

00690R0401

Port

-

-

1

3

70138R12000

Washer

16

16

16

28

00690R0402

Gasket

-

-

1

4

70121R12000

Nut

16

16

16

29

773R1450050

O-ring

-

-

1

5

00545R0212

Plastic nut CAP

16

16

16

30

00710R0401

Flange ring

-

-

1

6

02579

Valve

1

1

1

31

70119R10000

Washer

-

-

8

7

014140601

Nut

1

1

1

32

NM10NY-SS

Nut M10

-

-

8

8

074065012

Gasket

1

1

1

33

00690R0403

Sand drain cap

-

-

1

9

04659R0603

O-ring

1

1

1

34

70138R10000

Washer

-

-

8

10

00545R0204

Washer

1

1

1

35

70121R10000

Nut M10

-

-

8

11

00473R0409

Air/water purge FITTING

1

1

1

36

00545R0307

Plastic nut cap

-

-

8

16

30775

Lateral 1 1/2" (90 MM)

-

-

4

37

07420R6032

4" Port

1

1

1

15

30777

Lateral 1 1/2" (225 MM)

4

4

20

38

70101R10060

Bolt M10x60

4

4

4

14

30778

Lateral 1 1/2" (260 MM)

-

-

4

39

70101R10065

Bolt M10x65

2

2

2

13

30779

Lateral 1 1/2" (325 MM)

-

-

4

40

721R0089019

O-ring 8.9X1.9

6

6

6

12

30780

Lateral 1 1/2" (360 MM)

6

4

4

41

00546R0202

Gasket

2

2

2

12

30781

Lateral 1 1/2" (425 MM)

6

-

-

42

00546R0201

Flange ring

1

1

1

13

30782

Lateral 1 1/2" (460 MM)

-

4

-

43

70119R10000

Washer

6

6

6

12

30783

Lateral 1 1/2" (525 MM)

-

6

-

44

NM10NY-SS

Nut

6

6

6

Plastic nut cap

6

6

6

17

00473R0407

Air/water purge CAP

1

1

1

45

00545R0307

18

00473R0409

Air/water purge FITTING

1

1

1

46

6116110

4" Pipe

1

1

1

19

074065012

Gasket

1

1

1

47

204080

4" Flange

1

1

1

20

00545R0204

Washer

1

1

1

48

206083

4" Bushing reduction

1

1

1

21

01414R0601

Nut

1

1

1

49

00729R0003

Pressure gauge panel body

1

1

1

22

02579

Valve

1

1

1

50

00648R0200

Pressure gauge plug

2

2

2

23

04659R0603

O-ring

1

1

1

51

01413R0200

Pressure gauge fitting

2

2

2

24

00545R0114

Base for 47"

1

-

-

52

00730R0001

Pressure gauge

2

2

2

24

00689R0101

Base for 55"

-

-

-

53

00555R0401

Pressure gauge tee

2

2

2

24

00690R0101

Base for 63"

-

1

1

54

00470R0319

Pressure gauge gasket

2

2

2

55

00729R0006

Pressure gauge fitting

2

2

2

56

00729R0002

Clear tubing

2

2

2

57

00703r0600

Support clip

1

135

Sand drain 4" (47" & 55")

ITEM

Code: 06683 (Standard) - Code: 07783 (Deep Bed)
Code: 06681 (Standard) - Code: 07781 (Deep Bed)
Code: 06632 (Standard) - Code: 07732 (Deep Bed)

Sand drain 6" (63")

47" 4" Connections
55" 4" Connections
63" 4" Connections

63", 71", 79" & 93" Vertical Filter
63"
71"
79"
93"
93"

6"
6"
6"
6"
8"

Connections
Connections
Connections
Connections
Connections

Code:
Code:
Code:
Code:
Code:

06684
06633
06634
11821
11816

(Standard)
(Standard)
(Standard)
(Standard)
(Standard)

-

Code:
Code:
Code:
Code:
Code:

07784
07733
07734
07721
07716

(Deep
(Deep
(Deep
(Deep
(Deep

Bed)
Bed)
Bed)
Bed)
Bed)

A

b

I

9
6

10
8

11

54

51

7
C*

53

50

5

4
3

2

55
56

52

1

57

8" Port
H

48 49

D*

6" Port
37 38 39 40 41 42
43

16

27

16 15 14 13 12

29

17

(*) Drawing
shows only
79" model

31
33
34

18
19
58

44

20

23
21 22

E

25
24

136

35
26

28

30

32

36

F

45

G
46

47

63", 71", 79" & 93" Vertical Filter
63"
71"
79"
93"
93"
ITEM

6"
6"
6"
6"
8"

Connections
Connections
Connections
Connections
Connections
PART NO.

Code:
Code:
Code:
Code:
Code:

06684
06633
06634
11821
11816

(Standard)
(Standard)
(Standard)
(Standard)
(Standard)

DESCRIPTION

-

Code:
Code:
Code:
Code:
Code:

07784
07733
07734
07721
07716

QUAN.
63"

71"

79"

ITEM

(Deep
(Deep
(Deep
(Deep
(Deep

Bed)
Bed)
Bed)
Bed)
Bed)

PART NO.

DESCRIPTION

93"

QUAN.
63"

71"

79"

93"

A

-

Lid assembly

1

1

1

1

22

02579

Valve

1

1

1

1

B

ap-075-kit

Air purge 3/4"

1

1

1

1

23

04659R0603

O-ring

1

1

1

1

C

06684-4030

Diffuser assembly for 63"

1

-

-

-

24

00690R0101

Base for 63"

1

-

-

-

C

06633-4030

Diffuser assembly for 71"

-

1

-

-

24

00691R0101

Base for 71"

-

1

-

-

C

06634-4030

Diffuser assembly for 79"

-

-

1

-

24

00692R0101

Base for 79""

-

-

1

-

C

11821-4030

Diffuser assembly for 93"

-

-

-

1

24

00700R0101

Base for 93"

-

-

-

1

D

06684-4040

Lateral assembly for 63"

1

-

-

-

25

70101R10100

Bolt M10x1

8

8

8

8

D

06633-4040

Lateral assembly for 71"

-

1

-

-

26

721R0089019

Gasket 8.9*1.9

8

8

8

8

D

06634-4040

Lateral assembly for 79"

-

-

1

-

27

00690R0401

Port

1

1

1

1

D

11821-4040

Lateral assembly for 93"

-

-

-

1

28

00690R0402

Gasket

1

1

1

1

E

water drain.75

Water drain 3/4"

1

1

1

1

29

773R1450050

O-ring

1

1

1

1

F

sand port 6"

6" Sand drain

1

1

1

1

30

00710R0401

Flange ring

1

1

1

1

G

port kit 6"

6" Port kit

1

1

1

1

31

70119R10000

Washer

8

8

8

8

H

port kit 8"

8" Port kit

1

1

1

1

32

NM10NY-SS

Nut M10

8

8

8

8

I

00730

Pressure gauge

1

1

1

1

33

00690R0403

Sand drain cap

1

1

1

1

1

723R4140120

Cover o-ring

1

1

1

1

34

70138R10000

Washer

8

8

8

8

2

00473R0103

Filter lid

1

1

1

1

35

70121R10000

Nut M10

8

8

8

8

3

70138R12000

Washer

16

16

16

16

36

00545R0307

Plastic nut cap

8

8

8

8

4

70121R12000

Nut

16

16

16

16

37

05083R0302

6" Port

1

1

1

1

5

00545R0212

Plastic nut cap

16

16

16

16

38

70101R10060

Bolt M10x60

4

4

4

4

6

02579

Valve

1

1

1

1

39

70101R10065

Bolt M10x65

4

4

4

4

7

014140601

Nut

1

1

1

1

40

721R0089019

O-ring 8.9X1.9

8

8

8

8

8

074065012

Gasket

1

1

1

1

41

00710R0402

Gasket

2

2

2

2

9

04659R0603

O-ring

1

1

1

1

42

00710R0401

Flange ring

1

1

1

1

10

00545R0204

Washer

1

1

1

1

43

70119R10000

Washer

8

8

8

8

11

00473R0409

Air/water purge fittING

1

1

1

1

44

NM10NY-SS

Nut

8

8

8

8

12

30775

Lateral 1 1/2" (90 mm)

4

-

4

4

45

00545R0307

Plastic nut cap

8

8

8

8

13

30776

Lateral 1 1/2" (160 mm)

-

4

4

-

46

05083R0304

6" Pipe

1

1

1

1

16

30777

Lateral 1 1/2" (225 mm)

20

4

4

4

47

206080

6" Flange

1

1

1

1

16

30778

Lateral 1 1/2" (260 mm)

4

20

-

-

48

208380

8" Pipe

1

1

1

1

15

30779

Lateral 1 1/2" (325 mm)

4

8

24

-

49

208080

8" Flange

1

1

1

1

16

30780

Lateral 1 1/2" (360 mm)

4

-

8

28

50

00729R0003

Pressure gauge panel body

1

1

1

1

16

30781

Lateral 11/2" (425 mm)

-

-

-

4

51

00648R0200

Pressure gauge plug

2

2

2

2

16

30782

Lateral 11/2" (460 mm)

-

-

-

4

52

01413R0200

Pressure gauge fitting

2

2

2

2

16

30783

Lateral 11/2" (525 mm)

-

-

-

8

53

00730R0001

Pressure gauge

2

2

2

2

17

00473R0407

Air/water purge cap

1

1

1

1

54

00555R0401

Pressure gauge tee

2

2

2

2

18

00473R0409

Air/water purge fittING

1

1

1

1

55

00470R0319

Pressure gauge gasket

2

2

2

2

19

074065012

Gasket

1

1

1

1

56

00729R0006

Pressure gauge fitting

2

2

2

2

20

00545R0204

Washer

1

1

1

1

57

00729R0002

Clear tubing

2

2

2

2

21

01414R0601

Nut

1

1

1

1

58

00700r0500

Support clip

1

1

1

1

137

Sign up to vote on this title
UsefulNot useful